
en

COBRA 
Spare parts catalogue

Partnerschaft für mobile Kinder



Index

1	 Modellidentification and basic equipment
	 1.1	 Modelidentification_ ___________________________________________________ 3
	 1.2	 Basic equipment______________________________________________________ 3

2	 Assemblies_______________________________________________________________ 	
	 2.1	 Assembly overview____________________________________________________ 4

3	 Spare parts
	 3.1	 Base frame__________________________________________________________ 5
	 3.2	 Lower swivel arm_ ____________________________________________________ 6
	 3.3	 Upper swivel arm_ ____________________________________________________ 7
	 3.4	 Guid handle__________________________________________________________ 8
	 3.5	 Seat bearing plate, size 1_______________________________________________ 9
	 3.7	 Reduction set_ ______________________________________________________ 10
	 3.6	 Seat bearing plate, size 2______________________________________________ 11
	 3.8	 Cross strut__________________________________________________________ 12
	 3.9	 Frame cover_ _______________________________________________________ 13
	 3.10	 Lift device with two gas spring`s_________________________________________ 14
	 3.11	 Part`s list for Lift device with two gas spring`s___________________________ 15
	 3.12	 Lift device with one gas spring_ _________________________________________ 16



33

1	 Modelidentification

1.1 Model identification
Please give us the Serial number with every spare part order, to ensure a correct 
delivery.

Colour code
Item number
Size

Serial number

 Type designation / Productname

 Year of manufactur 

 Manufacturer

 Manufactur

Maximum user weight /
Maximum load

 CE-Identification
  identification identification



4

2	 Component overview

2

3

4

5
6

8

7

1

Pos Articel number
1 3004-1100E Base frame 5
2 124x-xxxx Wheel typ`s 5
3 3004-1601 Lift device                                                                                                ab 14
4 3004-1300E Upper swivel arm 7
5 300X1500E Frame cover 13
6 3004-1320E Guid handle 8
7 300X-1410 Seat bearing plate                                                                                   ab 9
8 3004-1200E Lower swivel arm 6

Articel description                                                                                        Page



Spare parts

5

Pos Article number Unit
1-2 3004-1100E-000 COBRA base frame incl. Ribbed insert 1 Pc.
1 3004-1110-000 Base frame 1 Pc.
2 1141-0021 Ribbed insert 40x0,8-2,5 4 Pc.
3 1241-0001 Twin wheel castor, 75 mm, with wheel lock 4 Pc.

1240-0002 Apparatus castor125 mm, total lock 4 Pc.

Articel description                                                                                  Quantity

1

2

3

POS-NR. BENENNUNG BESCHREIBUNG MENGE
1 3004-1110 Basisrahmen SK 1
2 1141-0022 Lamellenstopfen GL 40 4

3 1241-0001
Doppelrolle 75mm mit 

Radfeststeller, Gewindestift 
M10x15

4

3

2

1

6

5

4

Apparaterollen 125mm, Totalstop



Spare parts

6

5

2

1

3 4
5

POS-NR. BENENNUNG BESCHREIBUNG MENGE
1 3004-1211 Schwenkarm unten 1
2 3004-1231 Stützrohrlager offen 2
3 Gelenkbandage 

D30 3313-1160 2
4 1114-0057 Gewindebuchse 8xM6x71 2
5 1029-0612 Linsenschraube m ISK verz 

DIN/ISO 7380 M6x12 4

Pos Article number Unit
1-6 3004-1200E-000 Lower swivel arm, complete 1 Pc.
1 3004-1211-000 Lower swivel arm 1 Pc.
2 3313-1321 Support tube bearing open 2 Pc.
3 3313-1160 Hinge bandage D30 2 Pc.
4 1114-0057 Threaded bushing  8xM6x71 2 Pc.
5 1029-0612 Button head socket screw M6x12 4 Pc.

Articel description                                                                                  Quantity



Spare parts

7

Pos Article number Unit
1-6 3004-1300E-000 Upper Swivel arm, complete 1 Pc.
1 3004-1311-000 Upper Swivel arm, 1 Pc.
2 3313-1321 Support tube bearing open 2 Pc.
3 1114-0057 Threaded bushing  8xM6x71 2 Pc.
4 3313-1160 Hinge bandage D30 2 Pc.
5 1029-0612 Button head socket screw M6x12 4 Pc.

Articel description                                                                                  Quantity

1

2 3 4 5
5

POS-NR. BENENNUNG BESCHREIBUNG MENGE
1 3004-1311 Schwenkarm oben 1
2 3004-1231 Stützrohrlager offen 2
3 1114-0057 Gewindebuchse 8xM6x71 2
4 Gelenkbandage 

D30 3313-1160 2

5 1029-0612 Linsenschraube m ISK verz 
DIN/ISO 7380 M6x12 4

6 1111-0006 Kehlscheibe 24x8,4x5 2
7 3004-1342 Distanzlager Führungswelle kurz 2
8 1113-0050 Scheibe PA natur 20x10,2x1 4
9 3004-1344 Führungswelle Sitzlager kurz 2

10 3004-1621 Federlager oben 2
11 3004-1622 Lagerachse Gasfeder 1



Spare parts

8

2

1

6

63

5

4

5 4

POS-NR. BENENNUNG BESCHREIBUNG MENGE
1 3004-1321 Führungsgriff 1
2 1143-0004 Handgriff 1
3 1141-0009 Lamellenstopfen SFL 25 1
4 1111-0012 Kehlscheibe PA schw. 24x8,4x3 2
5 3004-1335 Distanzbuchse Führungsgriff 2
6 1029-0640 Linsenschraube m ISK verz 

DIN/ISO 7380 M6x40 2

Pos Article number Unit
1-6 3004-1320E-000 Guide handle, complete 1 Pc.
1 3004-1321-000 Guide handle 1 Pc.
2 1143-0004 Handle grip black  d22 x 120 1 Pc.
3 1141-0009 Ribbed insert  25x1-2,5 1 Pc.
4 1111-0012 Saddle washer PA black  24x8.4x3 2 Pc.
5 3004-1335 Spacer bushing guide handle 2 Pc.
6 1029-0640 Button head socket screw M6x40 2 Pc.

Articel description                                                                                  Quantity



Spare parts

9

14
13

16

16

16

14 13

2

4
3

1

5

6

8

7

7

7

9
1011

15

11

12

12

5

POS-NR. BENENNUNG BESCHREIBUNG MENGE
1 3004-1421 Sitzlagerplatte rechts 1
2 3231-1516 Kantellager 1
3 1055-0005 Scheibe verz DIN/ISO 9021 A5,3 2
4 1062-0516 Blindniet St/St DIN/ISO 7337 

F5x16 2
5 3231-1514 Riegelrampe 2
6 1113-0051 Distanzstück 15x6,4x5 1
7 1024-0620 Senkschraube m ISK verz 

DIN/ISO 7991 M6x20 3
8 3231-1513 Kantelkufe 1
9 1024-0510 Senkschraube m ISK verz 

DIN/ISO 7991 M5x10 1
10 3004-1345 Führungswelle Sitzlager lang 1
11 1113-0050 Scheibe PA natur 20x10,2x1 2
12 1029-0612 Linsenschraube m ISK verz 

DIN/ISO 7380 M6x12 2
13 3004-1412 Lagerachse Schwenkarm lang 2
14 1111-0006 Kehlscheibe 24x8,4x5 2
15 3004-1343 Distanzlager Führungswelle lang 1
16 1049-0068 BILOC-Mutter mit Klemmteil verz. 

DIN 934-8  VM6 3

Pos Article number Unit
1-16 3004-1410E-000 Seat bearing plate, left, size 1, complete 1 Pc.

3004-1420E-000 Seat bearing plate, right, size 1, complete 1 Pc.
1-4 3004-1411E-000 Seat bearing plate, left 1 Pc.

3004-1421E-000 Seat bearing plate, right 1 Pc.
3 3231-1516 Scantlings bearing 1 Pc.
4 1055-0005 Washer A5,3 2 Pc.
5 1062-0516 Blind rivet F5x16 2 Pc.
5 3231-1514 Latch ramp 2 Pc.
6 1113-0051 Washer PA 6,4x15x5 1 Pc.
7 1024-0620 Hexagon socket countersunk head screw M6x20 3 Pc.
8 3231-1513-006 Scantlings rail 1 Pc.
9 1024-0510 Hexagon socket countersunk head screw M5x10 1 Pc.
10 3004-1345 Guide shaft seat bearing long 1 Pc.
11 1113-0050 Washer PA 10x21x1 2 Pc.
12 1029-6001 Button head socket screw,Tufflock M6x12 2 Pc.
13 3004-1412 Bearing axle swivel arm long 2 Pc.
14 1111-0006 Saddle washer PA black  28x8.4x5 2 Pc.
15 3004-1343 Bearing guide spacer, shaft long 1 Pc.
16 1049-0068 BILOC-nut M6 3 Pc.

Articel description                                                                                  Quantity



Spare parts

10

2

13333

5
4

POS-NR. BENENNUNG BESCHREIBUNG MENGE
1 3231-1512 Sitzlagerplatte rechts 1
2 1024-0650 Senkschraube m ISK verz 

DIN/ISO 7991 M6x50 3
3 3274-7314-007 Distanzbuchse 20x6x5 12
4 1051-0006 Scheibe A6,4 verz DIN/ISO 125 

A6,4 3

5 1042-0006 Sechskantmutter selbstsichernd 
verz DIN/ISO 985 M6 3

6 3231-1516 Kantellager 2
7 1055-0005 Scheibe verz DIN/ISO 9021 A5,3 4
8 1062-0516 Blindniet St/St DIN/ISO 7337 

F5x16 4
9 3231-1514 Riegelrampe 2

10 1113-0051 Distanzstück 15x6,4x5 1
11 3231-1513 Kantelkufe 1
12 3004-1421 Sitzlagerplatte rechts 1
13 3004-1412 Lagerachse Schwenkarm lang 2
14 3004-1345 Führungswelle Sitzlager lang 1
15 1113-0050 Scheibe PA natur 20x10,2x1 2
16 3004-1343 Distanzlager Führungswelle lang 1
17 1111-0006 Kehlscheibe 24x8,4x5 2
18 1024-0510 Senkschraube m ISK verz 

DIN/ISO 7991 M5x10 1

19 1029-0612 Linsenschraube m ISK verz 
DIN/ISO 7380 M6x12 2

Pos Article number Unit
1-5 3004-1440E-032 Reduction set by one size 1 Set
1 3231-1511E-032 Seat Adapter plate left with scantling bearing 1 Pc.

3231-1512E-032 Seat Adapter plate right with scantling bearing 1 Pc.
2 1024-0650 Hexagon socket countersunk head screw M6x50 6 Pc.
3 3274-7314 Spacer bushing 20 x 6.2 x 5 24 Pc.
4 1051-0006 Washer A6,4 6 Pc.
5 1042-0006 Hexagon nut self-locking M6 6 Pc.

Articel description                                                                                  Quantity

Size 2 reduced to size 1

Size 1 reduced to Mini 1



Spare parts

11

14 13
16

16

16
11

15

14

13

2

3

4

11
12

10
9

5
6

5

8

7

712

1 7

POS-NR. BENENNUNG BESCHREIBUNG MENGE
1 3004-1421 Sitzlagerplatte rechts 1
2 3231-1516 Kantellager 1
3 1055-0005 Scheibe verz DIN/ISO 9021 A5,3 2
4 1062-0516 Blindniet St/St DIN/ISO 7337 

F5x16 2
5 3231-1514 Riegelrampe 2
6 1113-0051 Distanzstück 15x6,4x5 1
7 1024-0620 Senkschraube m ISK verz 

DIN/ISO 7991 M6x20 3

8 3231-1513 Kantelkufe 1
9 1024-0510 Senkschraube m ISK verz 

DIN/ISO 7991 M5x10 1
10 3004-1344 Führungswelle Sitzlager kurz 1
11 1113-0050 Scheibe PA natur 20x10,2x1 2
12 1029-0612 Linsenschraube m ISK verz 

DIN/ISO 7380 M6x12 2
13 3231-1515 Lagerachse Frontstrebe 2
14 1111-0006 Kehlscheibe 24x8,4x5 2
15 3004-1342 Distanzlager Führungswelle kurz 1
16 1049-0068 BILOC-Mutter mit Klemmteil verz. 

DIN 934-8  VM6 3

Pos Article number Unit
1-16 3005-1410E-000 Seat bearing plate, left, size 2, complete 1 Pc.

3005-1420E-000 Seat bearing plate, right, size 2, complete 1 Pc.
1-4 3005-1411E-000 Seat bearing plate, left 1 Pc.

3005-1421E-000 Seat bearing plate, right 1 Pc.
2 3231-1516 Scantlings bearing 1 Pc.
3 1055-0005 Washer A5,3 2 Pc.
4 1062-0516 Blind rivet F5x16 2 Pc.
5 3231-1514 Latch ramp 2 Pc.
6 1113-0051 Washer PA 6,4x15x5 1 Pc.
7 1024-0620 Hexagon socket countersunk head screw M6x20 3 Pc.
8 3231-1513-006 Scantlings rail 1 Pc.
9 1024-0510 Hexagon socket countersunk head screw M5x10 1 Pc.
10 3004-1344 Guide shaft seat bearing short 1 Pc.
11 1113-0050 Washer PA 10x21x1 2 Pc.
12 1029-6001 Button head socket screw,Tufflock M6x12 2 Pc.
13 3231-1515 Bearing axle swivel arm short 2 Pc.
14 1111-0006 Saddle washer PA black  28x8.4x5 2 Pc.
15 3004-1342 Bearing guide spacer, shaft short 1 Pc.
16 1049-0068 BILOC-nut M6 3 Pc.

Articel description                                                                                  Quantity



Spare parts

12

1

4
3 POS-NR. BENENNUNG BESCHREIBUNG MENGE

1 3004-1431 Distanzohr Gr.1 1
2 3004-1432 Anschlagbuchse 2
3 1029-0620 Linsenschraube m ISK verz 

DIN/ISO 7380 M6x20 2
4 1055-0006 Scheibe verz DIN/ISO 9021 A6,4 2

Pos Article number Unit
1-3 3004-1430E-032 Cross strut Cobra size 1, complete 1 Pc.

3005-1430E-032 Cross strut Cobra size 2, complete 1 Pc.
1 3004-1430-032 Cross strut Cobra size 1 1 Pc.
2 3005-1430-032 Cross strut Cobra size 2 1 Pc.
3 1029-0620 Button head socket screw M6x20 2 Pc.
4 1055-0006 Washer A6,4 2 Pc.

Articel description                                                                                  Quantity



Spare parts

13

1

2

3
POS-NR. BENENNUNG BESCHREIBUNG MENGE

1 3004-1331 Abdeckung links Gr.1 1
2 1029-0616 Linsenschraube m ISK verz 

DIN/ISO 7380 M6x16 4
3 3004-1336 Distanzbuchse Abdeckung 4
4 3004-1332 Abdeckung rechts Gr.1 1

Pos Article number Unit
1-3 3004-1500E Frame cover, wide for size 1, complete 1 Pc

3005-1500E Frame cover, narrow for size 2, complete 1 Pc.
1 3004-1331 Frame cover, narrow, left, for size 2 1 Pc.

3004-1332 Frame cover, narrow, right, for size 2 1 Pc.
3004-1333 Frame cover, wide, left, for size 1 and Mini 1 Pc.
3004-1334 Frame cover, wide, right, for size 1 and Mini 1 Pc.

2 1029-0616 Button head socket screw M6x16 4 Pc.
3 3004-1336 Spacer bushing for cover 4 Pc.

Articel description                                                                                  Quantity



Spare parts

14

15

2 3 4 4 3 7

8 9

1212

6 11

11
97

10

10 3

10

10

11
10 12

12

10
14

9

7

3

8

6

13

1

2
3

4

4

3

6

5

POS-NR. BENENNUNG BESCHREIBUNG MENGE
1 Zylinder gehõuse-80  1

2 1022-0850
Zylinderschraube m ISK verz 
niedriger Kopf DIN/ISO 7984 

M8x50
1

3 1051-0008 Scheibe A8,4 verz DIN/ISO 125 
A8,4 3

4 3004-1611 Distanzbuchse Gasfeder 2

5 Y X 1

6 1042-0008 Sechskantmutter selbstsichernd 
verz DIN/ISO 985 M8 2

7 1044-0008
Sechskanthutmutter 

selbstsichernd verz DIN/ISO 986 
M8

1

8 3004-1622 Lagerachse Gasfeder 1

9 1029-0650 Linsenschraube m ISK verz 
DIN/ISO 7380 M6x50 2

10 1051-0006 Scheibe A6,4 verz DIN/ISO 125 
A6,4 4

11 1042-0006 Sechskantmutter selbstsichernd 
verz DIN/ISO 985 M6 2

12 3004-1621 Federlager oben 2

13 1209-0015 Bremshebel ALU 3 Finger 1

14 1209-0033 Bowdenzug BZ 800x860x1,5 1
15 Auge 8,1x27xM8  1
16 Kolbenstange 

80mm  1

17 Hexagon Nut ISO 
8675 - M12 x 1.5 - N 1

18 Y X 1

19 Y Tonnenende D7 1
20 Y Tonnenende D6 1
21 1209-xxx Endkappe für Außenbowde 1
22 1209-0034 Arretierstück 1



Spare parts

15

Pos Article number Unit
1-15 3004-1602E Double Gas spring lift device, complete 1 Pc.
1 1136-0004 Gas strut 400N 1 Pc.
2 1022-0850 Hexagon socket head cap screw M8x50 2 Pc.
3 1051-0008 Washer A8,4 6 Pc.
4 3004-1611 Gas spring spacer 4 Pc.
5 1136-0002 Activator for gas strut 1 Pc.
6 1042-0008 Hexagon nut self-locking M8 3 Pc.
7 1044-0008 Hexagonal domed cap nut self-locking M8 3 Pc.
8 3004-1622 Gas spring bearing axle 2 Pc.
9 1029-0650 Button head socket screw M6x50 4 Pc.
10 1051-0006 Washer A6,4 8 Pc.
11 1042-0006 Hexagon nut self-locking M6 4 Pc.
12 3004-1621 Upper spring bearing black anodized 4 Pc.
13 1209-0015 Brake lever aluminium for 3 fingers use 1 Pc.
14 1209-0033 Bowden cable BZ 800x860x1,5 1 Pc.
15 1136-0005 Gas strut 400N 1 Pc.

Articel description                                                                                  Quantity

For COBRA with two Gas springs (2x 400N)



Spare parts

16

HOGGI GmbH
Eulerstraße 27 • 56235 Ransbach-Baumbach • Deutschland

Telefon: (+49) 2623 / 92 499-0 • Telefax: (+49) 2623 / 92 499-99
E-mail: info@hoggi.de • www.hoggi.de

11
10 12

12

10
14

9

7

3

8

6

13

1

2
3

4

4

3

6

5

POS-NR. BENENNUNG BESCHREIBUNG MENGE
1 Zylinder gehõuse-80  1

2 1022-0850
Zylinderschraube m ISK verz 
niedriger Kopf DIN/ISO 7984 

M8x50
1

3 1051-0008 Scheibe A8,4 verz DIN/ISO 125 
A8,4 3

4 3004-1611 Distanzbuchse Gasfeder 2

5 Y X 1

6 1042-0008 Sechskantmutter selbstsichernd 
verz DIN/ISO 985 M8 2

7 1044-0008
Sechskanthutmutter 

selbstsichernd verz DIN/ISO 986 
M8

1

8 3004-1622 Lagerachse Gasfeder 1

9 1029-0650 Linsenschraube m ISK verz 
DIN/ISO 7380 M6x50 2

10 1051-0006 Scheibe A6,4 verz DIN/ISO 125 
A6,4 4

11 1042-0006 Sechskantmutter selbstsichernd 
verz DIN/ISO 985 M6 2

12 3004-1621 Federlager oben 2

13 1209-0015 Bremshebel ALU 3 Finger 1

14 1209-0033 Bowdenzug BZ 800x860x1,5 1
15 Auge 8,1x27xM8  1
16 Kolbenstange 

80mm  1

17 Hexagon Nut ISO 
8675 - M12 x 1.5 - N 1

18 Y X 1

19 Y Tonnenende D7 1
20 Y Tonnenende D6 1
21 1209-xxx Endkappe für Außenbowde 1
22 1209-0034 Arretierstück 1

Pos Article number Unit
1-14 3004-1601E Single Gas spring lift device, complete 1 Pc.
1 1136-0003 Gas strut 700N 1 Pc.
2 1022-0850 Hexagon socket head cap screw M8x50 2 Pc.
3 1051-0008 Washer A8,4 6 Pc.
4 3004-1611 Gas spring spacer 4 Pc.
5 1136-0002 Activator for gas strut 1 Pc.
6 1042-0008 Hexagon nut self-locking M8 3 Pc.
7 1044-0008 Hexagonal domed cap nut self-locking M8 3 Pc.
8 3004-1622 Gas spring bearing axle 2 Pc.
9 1029-0650 Button head socket screw M6x50 4 Pc.
10 1051-0006 Washer A6,4 8 Pc.
11 1042-0006 Hexagon nut self-locking M6 4 Pc.
12 3004-1621 Upper spring bearing black anodized 4 Pc.
13 1209-0015 Brake lever aluminium for 3 fingers use 1 Pc.
14 1209-0033 Bowden cable BZ 800x860x1,5 1 Pc.

Articel description                                                                                  Quantity

For COBRA with one Gas spring (1x 700N)



HOGGI GmbH
Eulerstraße 27 • 56235 Ransbach-Baumbach • Deutschland

Telefon: (+49) 2623 / 92 499-0 • Telefax: (+49) 2623 / 92 499-99
E-mail: info@hoggi.de • www.hoggi.de


